

Hong Kong Government Recognized Service Supplier
Approved Laboratory of The Woolmark Company

Members of:

American National Standards Institute
American Society for Testing and Materials
British Standards Institute

Hong Kong Association for Testing, Inspection and Certification Limited
Hong Kong Toys Council

TEST REPORT

NUMBER: HKGH00741224 S1

APPLICANT: PT KAILO SUMBER KASIH
KAWASAN INDUSTRI JABABEKA
BLOK K 1 J HARJA MEKAR
CIKARANG - BEKASI
INDONESIA 17520
ATTN: MR KANG/MS SITI

DATE: Aug 07, 2008

THIS IS TO SUPERSEDE REPORT NO.
HKGH00741224 DATED Aug 04, 2008

SAMPLE DESCRIPTION:

ONE (1) SUBMITTED SAMPLE SAID TO BE :

ITEM NAME : WHITE PLASTIC BEAD.
IKEA ART. NO. : NOT SPECIFIED BY THE APPLICANT.
SUPPLIER NO. : 17596.
BUYER : IKEA.



TO BE CONTINUED

FOR AND ON BEHALF OF :
INTERTEK TESTING SERVICES HK LTD.

KAREN S.C. NG
GENERAL MANAGER



PAGE 1 OF 4

Intertek Testing Services Hong Kong Ltd.

2/F, Garment Centre, 576 Castle Peak Road, Kowloon, Hong Kong.
Tel: (852) 2173 8888 Fax: (852) 2786 1903 website: www.intertek.com

Attention is drawn to the terms and conditions printed overleaf.